/

SHORT-TERM WATER QUALITY
FORECAST IN THE DWTP INLET

Hang Long

L1







SHORT-TERM WATER QUALITY
FORECAST IN THE DWTP INLET

Hang Long

5743702

MSc Thesis
Department of Environmental Engineering

Thesis committee:

Prof.dr.ir. L.C. Rietveld (chair)
Dr. G. Kyritsakas
Dr.ir. R.W. Hut

Delft University of Technology
To be defended publicly at 08:30 on Friday, August 29, 2025

An electronic version of this thesis is available at http://repository.tudelft.nl/.

Delft
e t University of
Technology






Preface

I have always been fascinated by new technologies and their potential to solve real-world
problems. This curiosity led me to choose the Data Science and Artificial Intelligence course,
[...]
Feature selection plays a pivotal role in ML applications for water quality prediction. It
involves identifying the most relevant input variables that significantly influence the target
outputs while reducing redundancy and irrelevant information. The benefit of applying
feature selection techniques includes:

e Improved model accuracy: By removing irrelevant or redundant features, models are
less prone to overfitting and can generalize better to unseen data.

11



o Increased computational efficiency: Reducing the feature set decreases training time
and resource requirements.

o Enhanced interpretability: Focusing on the most important features aids in under-
standing the relationships and dynamics within water systems.

Broadly, feature selection techniques can be categorized into three main approaches [30]:

1. Filter Methods: These methods evaluate the statistical properties of each feature
with respect to the target variable independently of the ML model. Examples include
techniques like correlation analysis, mutual information, and variance thresholding.
Filter methods are computationally efficient and are often used as a preprocessing
step.

2. Wrapper Methods: These methods involve training and evaluating an ML model
iteratively with different subsets of features to determine the combination that provides
the best performance. Techniques such as recursive feature elimination (RFE) and
forward or backward feature selection fall under this category. Although wrapper
methods provide tailored results, they are computationally intensive, especially for
large datasets.

3. Embedded Methods: These methods integrate feature selection directly into the ML
model training process. Regularization techniques, such as Lasso (L1 regularization)
and Elastic Net, are commonly used embedded methods that automatically penalize
irrelevant or redundant features.

In this research, two filter-based techniques were employed for feature selection: correlation
analysis and SOMs. These methods were selected for their complementary strengths in
detecting linear and non-linear relationships in multivariate water quality data.

Correlation analysis is a classical filter method that evaluates the strength and direction of
association between variables. There are three most commonly used correlation coefficients:

« Pearson correlation measures the strength of a linear relationship between two con-
tinuous variables. It assumes normally distributed data and is sensitive to outliers,
making it less suitable when the relationship is non-linear or the data is skewed.

e Spearman correlation is a rank-based method that assesses how well the relationship
between two variables can be described by a monotonic function. It does not require
the assumption of normality and is more robust to outliers and non-linear trends.

« Kendall’s Tau is also a rank-based measure but uses concordant and discordant pairs
to assess association. It is generally more conservative than Spearman and provides
better estimates for smaller datasets, though it is less commonly used due to higher
computational cost.

12



In this study, Spearman correlation was chosen over other commonly used methods due to its
suitability for capturing monotonic but non-linear relationships, which are often observed in
environmental and hydrological datasets [31]. Features showing consistently low Spearman
correlation were eliminated early in the training data preparation process. This preliminary
step helped reduce dimensionality while preserving variables with strong predictive potential.

SOMs, first introduced by Kohonen [32], are a type of unsupervised artificial neural network
that project high-dimensional input data onto a lower-dimensional (typically 2D) grid while
preserving the topological relationships among the data points.

A SOM consists of two main layers:

o Input layer: Each input node corresponds to one feature or variable in the dataset
(e.g., turbidity, pH, discharge).

e Output layer (Kohonen map): A two-dimensional grid of neurons (also called
units), typically arranged in a rectangular or hexagonal layout. Each neuron is associ-
ated with a weight vector of the same dimension as the input data.

During training, the SOM algorithm organizes the neurons in the output grid such that
similar input patterns are mapped to nearby neurons, preserving the topological relationships
of the original data. The training process includes the following steps:

1. Initialization: Each neuron in the grid is initialized with a randomly generated weight
vector.

2. Input presentation: A data point (i.e., an input vector) is selected and presented to
the map.

3. Best Matching Unit (BMU) selection: The neuron whose weight vector is closest
to the input vector—usually based on Euclidean distance—is identified as the BMU.

4. Weight update: The BMU and its neighboring neurons are updated to make their
weights more similar to the input vector. The size of the neighborhood and the learning
rate decrease over time.

5. Iteration: Steps 2 to 4 are repeated for multiple epochs, allowing the neurons to
become specialized and organized based on the input data.

After training, similar inputs activate neurons located near each other on the map. This
self-organization results in a structured, low-dimensional representation of the original high-
dimensional data. The trained SOM can be visualized using different output maps that help

interpret the structure and relationships within the data:

o« Component planes: These visualizations show the distribution of each input variable

13



across the map. Each component plane corresponds to a single variable and is typically
color-coded (e.g., dark for low values, bright for high values). By comparing multiple
component planes, one can detect patterns, correlations, and variable groupings. For
example, if the regions of high turbidity and high discharge align spatially across
their respective component planes, it may indicate a strong relationship between those
variables.

o U-matrix (Unified Distance Matrix): The U-matrix displays the distance between
the weight vectors of neighboring neurons. Areas with small distances (lighter colors)
indicate clusters of similar inputs, while areas with large distances (darker colors)
mark boundaries between different clusters. This makes the U-matrix a powerful tool
for identifying natural groupings or cluster structures in the data.

Together, these visualization tools enable the user to explore complex datasets in an intuitive
way, discover patterns, identify redundant or highly correlated features, and gain a deeper
understanding of the data structure. SOMs are particularly effective for clustering, dimen-
sionality reduction, and visual pattern recognition in environmental datasets [33]. In the
context of this study, SOMs were applied to identify clusters of similar features and detect
non-linear dependencies that may not be captured by traditional correlation analysis.

14



3 Material and Methodology

3.1 Research area

In the early years, surface water in river Amstel and city’s canals were drinkable for citizens in
Amsterdam. As surface water became more polluted and increasing demand with population
growth, the dune water supply system is built from 1853. And in 1957, a pipeline connecting
Lekkanaal and dune was built to recharge the dune and maintain the groundwater level [34].
Now surface water from Lekkanaal contributes about two thirds of tap water in Amsterdam.

Water extracted from the channel is not suitable for consumption in its raw form. Waternet’s
multi-step treatment process transforms this raw water into safe drinking water. This process
begins with water extraction, followed by pre-purification, where larger pieces of dirt is
removed by coagulation and sedimentation. Subsequently, the water undergoes sand and
gravel filtration, removing finer particles and harmful substances such as ammonia, with
assistance from naturally occurring bacteria. The filtered water is then subjected to natural
purification by infiltration into the sand dunes of the Amsterdam Water Supply area, where
harmful bacteria and viruses are further broken down over a three-month period. Afterward,
the water is transported to the Leiduin treatment facility, where it undergoes a series of final
purification steps: sand filtration, ozonation, lime removal, carbon filtering, and slow sand
filtration. This thorough process ensures that the water distributed to homes is of high
quality, safe for consumption, and meets regulatory standards.

Figure 5: Pre-purification of source water at Lekkanaal [3]

For water from Lekkanaal, the initial pre-purification step is carried out at the DWTP in
Nieuwegein, the largest DWTP in the Netherlands, where coagulation and sedimentation
happen. Coagulation in water treatment is defined as the process of adding a chemical coag-
ulant or coagulants to suspended, colloidal, and dissolved matter for subsequent processing
by flocculation or to produce conditions that will allow the particulate and dissolved matter

15



to be removed later [3]. At Nieuwegein, ferric chloride is added to the raw water as a coag-
ulant. It neutralizes the electrical charges on colloidal particles, causing them to destabilize
and aggregate into larger, settleable flocs. Basic stoichiometric reactions occurring during
the coagulation process for ferric chloride is given below:

FeCl, + 3HCO; —> Fe(OH)s(s) + 3C1 + 3CO, (3.1)

These flocs sink to the bottom and are removed from the water. After pre-purification, there
are much less harmful substances such as bacteria and viruses. Water becomes crystally
clear instead of brown-green.

Lekkanaal is a canal that connects the River Lek to the Amsterdam-Rhine Canal at Nieuwegein.
Located within the Rhine-Meuse—Scheldt delta, this area has a complex water network in-
terconnected by rivers and canals. Although, the flow direction in Lekkanaal can be bidi-
rectional. The source of the water can be traced back to the River Rhine, which enters
the Netherlands at Lobith. The Rhine is charged by a mixture of snowmelt, rainwater and
groundwater with mean discharge of 2200 m3/s [35].

Annual average discharge of
Rhine and Maas 2000-2011

NETHERLANDS

i

>, Amsterdam-
x’s\%kijnkanaal
3
3

North Sea

9
we e
N <

Rhine = 12,000 m*/s — Haringvliet = 8.000 m*/s BM = Beneden-Merwede
Rhine= 2.000 m’/s — Haringvliet= 400 m%/s DK = Dordtse Kil

Rhine < 1.000m%/s — Haringvliet= 0m’/s — Ni
N 9 NM = Nieuwe Merwede

(2
M

100% Maas = 11,3% Rhine
Maas + Rhine =111,3%

The water proportions reported are
calculated on base of the flow rates
at the entry points to the territory
of the Netherlands

BELGIUM

Jp]a‘\’?s

Figure 6: Annual average discharge of Rhine and Maas 2000-2011

16



The Netherlands has a temperate maritime climate with mild winters and cool summers.
Mean winter temperatures are about 3°C and mean summer temperatures are around 17°C.
Annual precipitation averages 85 cm and is fairly evenly distributed throughout the year.
Evaporation exceeds rainfall between April and August [35].

3.2 Data collection

There are three data sources for this study.

o Waternet operates the DWTP at Nieuwegein, where key water quality parameters,
including turbidity, pH, flow, and water temperature, are monitored using sensors at
the inlet.

« Rijkswaterstaat, a Directorate-General of the Ministry of Infrastructure and Water
Management in the Netherlands, is responsible for the design, construction, manage-
ment, and maintenance of the country’s primary infrastructure. It collects extensive
water data from sensors nationwide. In this study, historical discharge, water level,
water temperature, and turbidity data were obtained from its Waterbericht website.

« The Royal Netherlands Meteorological Institute (KINMI) is the Dutch national
weather service, responsible for weather forecasting and monitoring climate, air quality,
and seismic activity. It also serves as the national research and information center for
these fields. In this study, historical precipitation, air pressure, and temperature data
were obtained from KNMI’'s weather station at Deleen.

The locations of the data sources is plotted in Figure 7:

Nieuwegein
g Deled®
F w_k bij Duurstede kanaal

Data Sources

® \Waternet

B KNMI

# Rijkswaterstaat
s

Figure 7: Locations of the data sources

17



The overview of data is listed in Table 1:

Table 1: Data source overview

Data source Parameter Name Location Lon | Lat Temporal resolution
Waternet Turbidity sensor__turbidity Nieuwegein 5.113 | 52.022 | 5M
Waternet Discharge sensor__dis Nieuwegein 5.113 | 52.022 | 5M
Waternet Water temperature | sensor temperature | Nieuwegein 5.113 | 52.022 | 5M
Waternet pH sensor_ pH Nieuwegein 5.113 | 52.022 | 5M
Rijkswaterstaat | Discharge Lob_ dis Lobith 6.145 | 51.846 | 10M
Rijkswaterstaat | Discharge Hag dis Hagestein boven 5.136 | 51.990 | 10M
Rijkswaterstaat | Discharge Nieu_ dis Nieuwegein 5.113 | 52.034 | 10M
Rijkswaterstaat | Discharge Pan_ dis Pannerdense 6.043 | 51.870 | 10M
Rijkswaterstaat | Discharge Tiel dis Tiel Waal 5.456 | 51.901 | 10M
Rijkswaterstaat | Water level Nieu_wl Nieuwegein 5.113 | 52.034 | 10M
Rijkswaterstaat | Water level Wijk  wl Wijk bij Duurstede kanaal | 5.316 | 51.989 | 10M
Rijkswaterstaat | Water temperature | Lob_ wt Lobith 6.145 | 51.846 | 10M
Rijkswaterstaat | Water temperature | Hag wt Hagestein boven 5.136 | 51.990 | 10M
Rijkswaterstaat | Water temperature | Nieu wt Nieuwegein 5.113 | 52.034 | 10M
Rijkswaterstaat | EC Nieu_EC Nieuwegein 5.113 | 52.034 | 10M
Rijkswaterstaat | EC Lob_EC Lobith 6.145 | 51.846 | 1H
Rijkswaterstaat | pH Lob_pH Lobith 6.145 | 51.846 | 1H
Rijkswaterstaat | Turbidity Lob__turbidity Lobith 6.145 | 51.846 | 1H
KNMI Pressure P Deleen 5.873 | 52.056 | 1H
KNMI Rainfall RH Deleen 5.873 | 52.056 | 1H
KNMI Temperature T Deleen 5.873 | 52.056 | 1H

3.3 Methodology

3.3.1 Data quality assessment

Time series data have automatically been recorded by various sensors at multiple locations.
The raw data may contain several types of errors, such as outliers, missing values, flat-lining
data, and invalid measurements [36]. To ensure data reliability, we followed the data quality
assessment framework proposed by Gleeson et al. [37], which addresses the following data

issues.

Timestamp errors

Timestamp errors occur when the time intervals between consecutive data points deviate
from the expected interval, leading to irregularities in time-series analysis. These errors can
result from data logging failures, synchronization issues, or missing records.

To detect timestamp errors, time intervals between consecutive timestamps were calculated,
and deviations from the expected interval (determined as the most common interval) were
identified. The cumulative time error was also tracked to assess long-term discrepancies.

Missing data

Missing data can arise due to sensor failures, data transmission errors, or incomplete records.
Identifying and addressing missing values is crucial for maintaining the reliability of data-

18




driven models and analyses.

To detect missing data, each column was scanned for NaN (Not a Number) values. The total
count of missing values per column was summarized. Linear interpolation was then applied
to ensure data competences.

Invalid data

Invalid data points refer to values that fall outside predefined acceptable boundaries, which
can distort analysis and lead to inaccurate conclusions. These boundaries may be based on
physical limitations, sensor specifications, or domain knowledge.

To detect invalid data, each column was checked against lower and upper boundaries. If a
value fell below or exceeded these limits, it was marked as invalid. This approach ensures
a comprehensive understanding of data integrity and aids in necessary corrections. Table 2
shows the lower and upper boundaries for each time series.

Table 2: Parameter Boundaries

Name Lower boundary | Upper boundary | Unit
sensor__turbidity 1 le3 | FTU